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Case 1: Case Summary

• UKMN, 58 yr old

• Medical check up for occasional exertional chest discomfort x 6 
months 

• CVRF : 
• Smoker
• Hypertension 
• Type 2 DM – Diet control due to hypoglycaemic episodes with 

OHA
• Hypercholesterolemia
• OSA – not on CPAP
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Physical examination

• Fully conscious and orientated

• Currently not in pain

• BP  130/80 mmHg

• HR 80/min

• No S/- of  heart failure

• No focal neurological deficit
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Blood tests

Hb 14.8

WBC 8.94

Platelet 277

Creatinine 0.7 mg/dl

Na 140

K 4.5

Cl 108

HCO3 22

CRP 1.4

ALT 11.3

HbA1C 7.1

Total cholesterol 3.6

LDL 2.35

TG 1.7

HDL 1.07

Uric acid 524

Trop I 0.02

TSH 2.35

Urine RE No proteinuria

Serology screening Non reactive
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Diagnosis

Chronic coronary syndrome (Months-old anteroseptal MI)

(Silent Infarct in uncontrolled DM)
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CAD: ACS and CCS “Dynamic Nature”

Coronary artery disease (CAD) is 

a pathological process 

characterized by atherosclerotic 

plaque accumulation in the 

epicardial arteries.

Clinical presentation of  CAD can 

be categorized as either acute 

coronary syndromes (ACS) or 

chronic coronary syndromes 

(CCS). 

"dynamic process" of  

atherosclerosis and altered arterial 

function "
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Chronic Coronary Syndromes 
6 Common Scenarios
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Chronic Coronary Syndromes 
6 Common Scenarios
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Management Plan???

1. Exercise treadmill test

2. CT calcium score and CT coronary angiogram

3. Stress Echo

4. Invasive coronary angiogram

5. No further investigation and medical treatment for CCS
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Approach for the initial diagnostic management of  patients with 
angina/Dyspnoea and suspected coronary artery disease
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Unstable angina may present in one of  
three ways: 

• (i) as rest angina, i.e. pain of  
characteristic nature and location 
occurring at rest and for prolonged 
periods (>20 min)

• (ii) new-onset angina, i.e. recent (2 
months) onset of  moderate-to-severe 
angina (CCS grade II or III) or 

• (iii) crescendo angina, i.e. previous 
angina, which progressively increases in 
severity and intensity, and at a lower 
threshold, over a short period of  time.
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• Assess the patient’s 
general health, 
comorbidities, and 
quality of  life

• Clinically indicated minimum further 

testing

• Appropriate medical therapy 

• Guideline-based risk-factor 

modification
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ECG - heart rate and rhythm, extrasystole, signs of  ischaemia, pathological Q 

waves, hypertrophy, conduction abnormalities, and bundle branch block

Imaging 

Echocardiography -  systolic dysfunction, diastolic dysfunction, hypertrophy, 

chamber volumes, valvular function, and evidence of  pulmonary hypertension. 

Chest X-ray - pulmonary congestion, interstitial oedema, infiltration, or pleural 

effusion 

coronary angiography (or coronary CTA) - presence and extent of  CAD

Lab investigations

Natriuretic peptide

Renal function, serum electrolytes

Liver function

History 

• HF symptoms 

• Past CAD events 

• major cardiovascular 

comorbidity (AF, 

hypertension, or 

valvular dysfunction) 

• non-cardiovascular 

comorbidity (CKD, 

diabetes, anaemia, or 

cancer)

• Current medical 

therapy, adherence, 

and tolerance

Physical exam

• HF signs
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Dark green (PTP >15%) - Non-invasive testing - beneficial

Light green (PTP 5-15%) - Non-invasive testing - may be considered after 

assessing the overall clinical likelihood based on the modifiers of  PTPs 

Grey (PTP <5%) - No diagnostic testing (only for compelling reasons)
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Modifiers of  PTPs
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• Functional non invasive test -  stress CMR or 

stress echocardiography, SPECT, PET, 

myocardial contrast echocardiography, or 

contrast CMR.

• Anatomical non invasive test -  coronary CTA

• Exercise ECG
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Main diagnostic pathways in symptomatic patients with suspected obstructive 
coronary artery disease
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Invasive Coronary Angiogram

LAD LAD
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Invasive Coronary Angiogram

LAD LCX
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Invasive Coronary Angiogram

LM/LCX RCA
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Invasive Coronary Angiogram

RCA RCA
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Diagnosis

• Chronic coronary syndrome (Months-old anteroseptal MI)

(Silent Infarct in uncontrolled DM)

• Triple Vessels CAD 
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Underwent CABG – 3 Grafts
LIMA to LAD
Left Radial art to OM2
SVG to PDA
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Medications

• Aspirin 81 mg OD

• Clopidogrel 75 mg OD

• Atorvastatin 40 mg HS

• Bisoprolol 2.5 mg OD  Cosyrel 1 tab HS

• Coversyl 5 mg HS  (Bisoprolol 5 mg + Perindopril 5 mg)

• Metformin 500 mg BD

• Sitagliptin 50 mg OD

• Vasteral 80 mg OD

• Diltiazem 30mg TDS for 3 months

• Pantoprazole 40 mg OD
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3 month follow up
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Case 2: Case Summary

• 56 yr old gentleman, non smoker, recently recovered from severe 
Covid 19 infection, received both antiviral Rem and Tocilizumab 
for cytokine storm

• CVRF : Hypertension, Dyslipidaemia, Mild nephropathy

• Presenting with dyspnea on minimal exertion and tightness of  
chest
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Physical examination

• Fully conscious and orientated

• Not in pain and not dyspnoeic 

• BP  125/70 mmHg

• HR 70/min

• Lungs – few crepts

• No pedal odema

• No S/- of  DVT

• SaO2- 95% on Air
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Baseline ECG
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Blood tests

Hb 14.1

WBC 6.86

Platelet 225

Creatinine 169 umol/l

Na 140

K 4.2

Cl 104

HCO3 23

CRP 0.4

ALT 18

HbA1C 5.6

Total cholesterol 6.6

LDL 3.6

TG 2.9

HDL 0.9

Uric acid 5.2

Trop I 0.04

D dimer 0.25

Urine RE No proteinuria

Serology screening Non reactive
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What should we do?

• Exercise treadmill test

• CT Coronary Angiogram

• CT Pulmonary angiogram

• Invasive Coronary Angiogram
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Exercise treadmill test
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LAD
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LCX
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RCA
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Invasive Coronary Angiogram

LAD Post PCI
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Invasive Coronary Angiogram

LAD LAD: Post PCI
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Invasive Coronary Angiogram

RCA Post PCI
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Medications

• Aspirin 81 mg OD

• Clopidogrel 75 mg OD

• Atorvastatin 40 mg HS

• Fenofibrate 160mg HS

• Bisoprolol 2.5 mg BD 

• Febuxostat 40mg OD

• Pantoprazole 40 mg OD

• Plan to add ACEI after renal function improved
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Case 3: Case Summary

• DOMM, 53 yr old

• Presenting with left sided cardiac sounding chest pain on and off  x 
2-3 months

• CVRF : 

• Mild hypertension

• Newly diagnosed type 2 DM

• Dyslipidaemia (on treatment)
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Blood tests

Hb 11.5

WBC 7.94

Platelet 316

Creatinine 62 umol/l

Na 142

K 4.2

Cl 106

HCO3 22

AST 21

ALT 25

HbA1C 6.7

Total cholesterol 3.7

LDL 2.02

TG 0.7

HDL 1.58

Uric acid 112

Trop I 0.02

TSH 2.35

Urine RE No proteinuria

Serology screening Non reactive

47



48



Exercise Treadmill Test
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Invasive Coronary Angiogram

LAD LAD
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Invasive Coronary Angiogram

LCX LCX
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Invasive Coronary Angiogram

RCA RCA
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Medications

• Aspirin 81 mg OD

• Atorvastatin 20 mg HS

• Metoprolol XL 12.5 mg BD 

• Coversyl 5mg HS

• Metformin 500mg BD
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Angina without obstructive disease in the epicardial coronary arteries

• Discrepancy between 

• findings regarding coronary anatomy

• presence of  symptoms

• result of  non-invasive tests frequently occurs

(i) Stenoses with mild or moderate angiographic severity, or diffuse coronary 

narrowing, with underestimated functional significance identified by ICA

(ii) Disorders affecting the microcirculatory domain that escape the resolution 

of  angiographic techniques 

(iii) Dynamic stenoses by coronary spasm or intramyocardial bridges
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Angina without obstructive disease in the epicardial coronary arteries

1. Microvascular angina

• exercise-related angina

• evidence of  ischemia in non-invasive tests

• either no stenoses or mild-to-moderate stenoses (40-60%) in ICA or 
CTA

2.    Vasospastic angina

• Anginal symptoms at rest, with maintained effort tolerance

• Circadian pattern with more episodes at night and in the early morning

• Younger patients with fewer cardiovascular risk factors
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Diagnosis

• Testing the two main mechanisms

1. Impaired microcirculatory conductance
(when CFR <2.0 or IMR ≥ 25 units)

2. Arteriolar dysregulation 
(by infusion of  intracoronary acetylcholine -> paradoxical 
vasoconstriction……development of  anginal symptom without 
angiographically evident spasm)
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Treatment

• Impaired microcirculatory conductance type -
beta blockers, ACEI, and statins along with lifestyle and weight 
loss

• Arteriolar dysregulation –
treated like vasospastic angina
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Case 4: Case Summary

• DTTA, 43 yr old

• Presenting with left sided chest pain on and off  x 2 weks

• CVRF : 

• Dyslipidaemia

• Family history of  AMI in father
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Blood tests

Hb 12.8

WBC 5.47

Platelet 346

Creatinine 56 umol/l

Na 141

K 4.3

Cl 108

HCO3 24

AST 23

ALT 21

HbA1C 5.4

Total cholesterol 4.5

LDL 2.0

TG 1.8

HDL 0.7

Uric acid 240

Trop I 0.01

TSH 3.1

Urine RE No proteinuria

Serology screening Non reactive
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Echo : Normal LVEF with no RWMD
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Medications

• Atorvastatin 20 mg HS

• Metoprolol XL 12.5 mg BD 
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Virani, S. S., et al. 2023 AHA/ACC/ACCP/ASPC/NLA/PCNA Guideline for the Management of Patients With Chronic Coronary Disease. 
Circulation.

Management of  CAD patients

Goals of Treatment

Cardiac Death

Nonfatal 
Ischemic Events

Disease Progression

Symptoms and Functional 
Limitations

Treatment Domains  

Abbreviations: CCD indicates chronic coronary disease; CV, cardiovascular; SDOH, social determinants 
of health; and QOL, quality of life.
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Lifestyle management Lifestyle management 

1. Smoking cessation

2. Healthy Diet

3. Physical activity

4. Healthy Diet
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Pharmacological Management

Anti-ischaemic drugs Event prevention
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Recommendations for event prevention

• 1. Aspirin 

• Previous MI/PreviousRevascularization

• Post PCI/CABG – dual antiplatelet 

• NOAC – with AF/indication for anti-thrombotics

• 2. Lipid lowering medication

• Statin

• Ezetimibe

• PCSK9 inhibitors
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www.escardio.org/guidelines

©
E

SC

2021 ESC Guidelines on cardiovascular disease prevention in clinical practice
(European Heart Journal 2021 – doi:10.1093/eurheartj/ehab484)

Cardiovascular risk and risk 
factor treatment in patients 
with established cardiovascular 
disease
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Pharmacological Management

Anti-ischaemic drugs Event prevention
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Anti-ischaemic drugs

Short Acting nitrates for immediate relief of angina IB

First line treatment – BB and/or CCB IA

S/T not relieved – combination of BB with a DHP-
CCB

IIa, C

Long acting nitrate as 2nd line treatment option IIa, B

Nicorandil, ranolazine, ivabradine or trimetazidine 
as 2nd line treatment option

IIa, B

Nitrates are not recommended in patients with 
HOCM or co-administration of phosphodiesterase 
inhibitors

IIIB
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Pharmacological management 
Stepwise strategy for long-term anti-ischemic drug therapy in CCS 

•   
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Multifactorial disease requires multitargeted approach
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New algorithm for optimal antianginal therapy                               
Trimetazidine and ivabradine recommended in the majority of situations
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THANK YOU
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